MMMMMM

IIIIIIIIII

Obrazek neni k
dispozici



SECO

INDUSTRIES

Model: KUJ4A-22-0007

Group: KUJ01-21-0010 MOTOR 22HP LONCIN




SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

N NDNDNDNDNDNDNDNDNDNDNMNDN=22 =2 A a a a a a0
O NO O, WDN-0 00O ~NO”OGP~»WDN-~O

Name

Engine 22HP Loncin LC2P77F
Screw M 8X40

Exhaust Nelson 24500 N-20 V-twin
Washer 8

Nut M 8 DIN 6926 8 Zinc

Key 0-9231-213

Label 0-8732-337

HOOK 0-9242-240

Screw M 8x25 DIN 7500 D
Exhaust cover UJ V2

Screw M8X20

Hose with cap

Reducer to engine

Throttle lever 9-8071-221 GAR-001
Throttle lever 0-8060-244 black
Screw M 4X14 021131.25

Nut M4

Reinforcement

Screw M 5X16

Nut M5

Choke MKO01 9-8074-277

Tube left Loncin 22/UJ

Tube right Loncin 22/UJ

Exhaust holder UJ

SCREW M 6X16 DIN 7500D BN 3326
Engine pulley 9-3325-295 K46
Hose clip 9W1 16-25 EURO
Frame compl. UJ/2014

Item code
N482349031
N309503544
N443900129
N311214502
N532150290
N311726101
N283292223
N532980071
N309578540
S532085422123
N309503518
N532151253
N532151254
N000443006
N443900148
N309231535
N311129514
S532080302873
N309251515
N311129515
N443612011
S532927442453
S532927442433
S532113402093
N309578517
N532151345
N548241028
S532912962843

Z
o

[R5 N U U © o NS (UL N UL S U O UL (UL UL W U (U U U O U (O [ U U U O N O L N

. UOM

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

e T e T T T e e



SECO

INDUSTRIES

Model: KUJ4A-22-0007

Group: KUJ03-14-0001

Front axle UJ

L




SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

N DD DN DMNMNDMNMNDMNMNMNDN A A AAQAaQaQaaQaQaaao
D OO, WN -2 0 O 0o ~NO”OOP~WwDNDN-~O

28
29
30
31

Name

Pin left

Pin right

Axle

Lever

Spacer

Connecting rod 0-9010-572

Angular joint 16 R DIN71802CS M12
Angular joint 16 L DIN71802CS M12
Nut M12 left

Cover 0-8025-237

Woodruff key 5e7X7.5

Washer 19

Screw M 10X80

Screw M 6X40

Nut M 10 DIN 6926 Zinc

Washer

Nut M 6

Nut M 12 DIN 6923 8 Zinc. toothed
Lubricating head MK 8x1
Lubricating head MK 6x1

Screw M 8x90

Pin

Nut M 16 DIN 6926

Washer

Lock ring E-75 3/4

Washer

Wheel front 16x6.5-8 Grassmaster
Wheel disc front 5.50AX8H2 OTR 20
Tyre front 16/6,5x8 Multi trac

Nut M 12

Front wheel bearing 3/4 Compensa

Item code
S532916432143
S532916432153
S532016542083
S532080503603
S532195203533
N532151336
N442073020
N442073019
N311120539
N532150915
N311728003
N311210514
N309501527
N309203524
N311129523
S532092208363
N311129513
N311129521
N425111016
N425111004
N309501524
S532093202793
N311129527
S532092208383
N311732023
S532092208153
N532940164
N325111024
N274161023
N311120504
N324196019

Z
o

B AN DNDNOO PR DR A A AN AN CDNDDNDPNDN AN DE AN O aa N A aaaa

. UOM

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

T e T e T e T T e



SECO

INDUSTRIES

Model:

KUJ4A-22-0007

Group: KUJ05-14-0001 Steering UJ102

RS -
U | '
s
]
I8
13 14
16 /
v
= >
; 2
[1]
0



SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

N DD DN DMNMNDMNMNDMNMNMNDN A A AAQAaQaQaaQaQaaao
D OO, WN -2 0 O 0o ~NO”OOP~WwDNDN-~O

Name

Steering rod 0-8041-338

Joint head PHS 12 CN

Nut M 12

Eccentric

Spacer

Bearing

Bushing 1920 KU

Spring pin 6x45

Screw M 8x35 DIN 7991 10.9 Zinc
Toothed Segment

Pinion compl.

Screw M 12X55.8.8 A3L ISO 8677
Screw M 6X20

Nut M 12

Lock ring 19

Nut M 6 DIN 6926

Lubricating head MK 6x1

Washer

Screw M12X40

Washer 12

Nut M 8

WASHER

Nut M8 DIN 6923 8 Zinc. toothed
Nut M 12 DIN 6923 8 Zinc. toothed
Steering wheel 0-8020-201 UJ2014
Steering-wheel cover 0-8516-201

Item code
N532151347
N442073028
N311150505
S532080272033
S532195202593
S532938542103
N323721002
N315238031
N309578534
S532033322453
S532930252043
N309019522
N309503548
N311129505
N311733607
N311129525
N425111004
S$532092202053
N309503505
N311214504
N311150503
S532113326353
N311129520
N311129521
N443821011
N532151344

No.

=S A N 2 a2 A NN 22 aAa N AN ma ma m m ma aaWWNN A

UOM
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

~ Y~ Y~ N~~~ N N N N N N N N N N N N N N N s N N~



SECO

INDUSTRIES

Model: KUJ4A-22-0007
Group: KUJ06-22-0003 Mowing lifting UJ 1TO1
7 8 48 45 24 25 23 49 6 43
5 34
;
|'|l
/
||III
4

. | /
15 17 20 33 47 49 27 41 40



SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

A A DDA D BAEDOWOWWWWWWWNDNDDNDDNDNDNDNDDNDDNDNDNDDNDDN=22 =22 O O O a a a a ao
O OO WON-20 000N OO PPWOOOKLMNOOAOAO PP WN-20O©0ONOOOOGO P WN-~O

Name

Lifting arms UJ

Case 0-9462-203
Washer 17

Spindle 3.2x25

Lever holder

WASHER

Lifting lever

Handrail 0-8832-202
Spring 0-9746-504 lifting
Holder

Lifting segment 1to1
Lifting holder

Lifting rod 0-8041-201 UJ
Lifting rod 0-8041-346
Pin

Spacer

Nut M 10

Lifting tie-rod L

Lifting tie-rod R

Lifting shaft UJ

Pin complete

Flexible spindle 0-9245-999
Spring 0-9746-460
Washer 9 Zinc

Screw M 8X35

Washer 10.5

Screw

Lifting arm

Not used in this performance
Lifting arm R

Lifting arm L

Lifting arm spring

Spring 0-9746-507 Lifting
Screw M 10x90 DIN 444-4.6
Nut M 10 DIN 6926 Zinc
Spring pin 6x26 1SO 8748
Nut M 14

Washer 15

Not used in this performance
Screw M 10X30

Screw M8X20

Nut M 8

Spindle 3.2x20

Item code
S532980508293
N722643024
N311210507
N311338517
S532113415563
S532092212293
S532980412183
N532151357
N315231265
S532080503673
S532113422253
S532913413323
N532151358
N532151359
S532090162083
S532095213823
N311150506
S532980422503
S532980422493
S532938122583
S532993462343
N315238003
N315231193
N311212517
N309503543
N311210504
S532090162063
S532980322193
NKO00000000
S532980508313
S532980508303
S532980365413
N315231269
N309510001
N311129523
N315238059
N311120542
N311210511
NKO00000000
N309503510
N309503518
N311129501
N311338516

Z
o

OND O DNOOWO =22 aBlMNNDAMON_NNN= 2 aOBRMNNN= 2 O O 0 Wa N2 N

. UOM

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

e e T T T T T T e e T T



SECO

INDUSTRIES

47  Nut M 16 DIN 6926 N311129527 3 KS EUR /
48 Nut M 8 DIN 6926 8 Zinc N532150290 1 KS EUR /
49 NutM10 N311129502 5 KS EUR /



SECO

INDUSTRIES

Model: KUJ4A-22-0007

Group: KUJ11-14-0001 Hood nr.1 UJ102
\\
I _-'III "



SECO

INDUSTRIES

ID Name Item code No. UOM Price
1 Seat XH 150 MILSCO N532150991 1 KS EUR /
2 Carrier holder S532113402403B 2 KS EUR /
3 Seat carrier S532018474683 1 KS EUR /
4 Carrier screw 0-9016-427 N309599012 2 KS EUR /
5 Seat switch DELTA 6500-02 N532150990 1 KS EUR /
6 Distance washer S$532092322053 2 KS EUR /
7 Screw M 8X25 DIN 6921 8.8 Zinc N309578011 4 KS EUR /
8 Nut M 8 DIN 6926 8 Zinc N532150290 6 KS EUR /
9 Washer 8 N311214502 4 KS EUR /
10 Cover 38/A PVC Black N532150208 2 KS EUR /
11 Screw M 8X25 N309503512 2 KS EUR /
12  Washer 9 Zinc N311212517 4 KS EUR /
13  Spring 0-9746-434 N315231124 2 KS EUR /
14 NutM8 N311129501 2 KS EUR /
15 Clip WSBH 1-0-1 N532150211 1 KS EUR /
16  Seat holder S532113302013 1 KS EUR /
17  Seat holder S532113402073 1 KS EUR /
18 Screw M 5x10 N309203545 4 KS EUR /
19 NutM5 N311129515 4 KS EUR /
20 Seat spring S532097402283 1 KS EUR /
21  Seat tie rod 0-8043-310 N532151356 1 KS EUR /
22  Cover 8X40 Vinyl-Flex black N532150209 1 KS EUR /
23  Screw M 8x25 DIN 7500 D N309578540 4 KS EUR /



SECO

INDUSTRIES

Electricall installation UJ

7 IGNITION SWITCH

Model: KUJ4A-22-0007
Group: KUJ13-21-0001
. @
m M ;"\ & — 23)
M T @ - ‘ =
BRAKE 11
| mopur | P D) 4“1'1*
J’_[::x - 3 s, i

TS

&

S

17

wN @

M G A B 5 L AZ
"« o9
- [ e
.
"9




SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

[ N U U (. U N U U e N < ]
© o NOoO Ok~ WDN -0

Name

Wiring harness KS 004067
Switches harness KS 004081
Lights connection KS004137 1to1
Protective diodes harness 9-8316-
Microswitch MKH 12 D 13-S1
Switch VDD2S001 9Z2ZCR 100
Switch box Delta 6900-47 P
Switch 1932.3413

Seat switch DELTA 6500-02
Elmag. clutch I-5217-38

Seat switch Delta 6440-04

Cable 9-8316-570

Cable 9-8316-624 solenoid+battery
Hour-meter SEN DEC DIGITAL
Battery 12V-24Ah dry,charged
Solenoid Trombetta 764-1221-210
Module KS 004062 AJ06/14
Buzzer PF 27 A 29 EP

Not used in this performance

Item code

N341271186
N341271193
N341271222
N341271052
N345359004
N345329023
N443861007
N345329025
N532150990
N532151196
N000532079
N341271021
N341271172
N443433003
N346211006
N532151619
N341271187
N443312021
NKO00000000

Z
o

P \ U\ G\ G U G U G O G I G U G

. UOM

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

~ N Y~~~ Y~ N N N N Y~ N N N N N N~~~



SECO

INDUSTRIES

Model: KUJ4A-22-0007

Group: KUJ15-22-0009 Dashboard 1TO1 UJ 2022"BA"

" 9-1996-584



SECO

INDUSTRIES

m\l0301-l>—\l\.)—\6

A DA DD W WWWWWWWWWNDNDDNDDNDNDDNDDNDNDNDNDNDNDNDNDDN=22=22 A QA A A A A o
WN-=2 0 000N PP WN-0 000N, WN-0O©0ONOOOGO P WN-~O

Name

Dash-board 0-8048-358 1to1 excl.
Double fender 9-1847-326 1to1
Battery cover 1to1

Foot-floor left/3 1to1

Screw M 8x25 ISO 7380-2
Module KS 004062 AJ06/14
Solenoid Trombetta 764-1221-210
Rivet 282702

Label 0-8732-336

Label 0-8732-220 slope 12

Ball BEARING FL M12

Screw M 6X20

Washer 6.4

Nut M 6

Cover 273 125 020 050

Clip WSBH 1-0-1

Screw M 8X25

Screw M 5x12 DIN 7500D BN3326
Steering wheel bushing 0-1652-226
Screw M 6X25 DIN7991 10.9 Zinc
Nut M 6 DIN 6926

Ring 10x1,8 NBR SH 80

Seating D7-201-802-010

Pin D7-201-711-010

Foot-floor holder 1TO1 2022
Silentblock backstop M6x18-25x12
Foot-floor right/3 1to1

Foot-floor middle/3 1TO1

Brush cover 9-9636-206

Ring 26x2

Not used in this performance
Case 0-8642-236

Switch VDD2S001 9Z2ZCR 100
Switch box Delta 6900-47 P
Starting key DELTA 688P-001
Blind flange VL 35X25X1-3 black
Hour-meter SEN DEC DIGITAL
Steering column UJ

Buzzer PF 27 A 29 EP

Sticker 1-8732-839 Dash-board 2V
Sticker 1-8732-838 Dash-board R
Light indicator KS004074

Switch 1932.3413

Item code
N532151832
N532151833

5532085472493
$§532018472273

N309578565
N341271187
N532151619
N532151116
N283292228
N283293023
N324196022
N309503548
N311210502
N311129513
N273125006
N532150211
N309503512
N309578544
N321841069
N309578503
N311129525
N273111104
N532150903
N532150904

5532113413153

N273192074

5532018472293
5532018472303

N616100018
N273111038
NKO00000000
N532151194
N345329023
N443861007
N443900137
N321841085
N443433003

5§532916422013

N443312021
N283293595
N283293596
N443312023
N345329025

Z
o

mE A A A A A A A A A A m A A A A A NN DA DR DPRDPDODDPDD A AN O DD DPEDNDNDN A A AN A AN A A A A

. UOM

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
SD
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

e e T T T T T T e e T T



SECO

INDUSTRIES

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

BATTERY HOLDER

Screw M8x45

Blind flange G 20X 15 (europlast)
Panel reinforcement 1TO1

Screw M 5x16 1SO 7380 8.8

Nut M 5 DIN 6926 Zinc

Washer 5.3

Cover, upper L 0-8547-251 1TO1
Cover, upper L 0-8547-251 1TO1
Screw M8x20 DIN 7500D BN 3326
Fender, rear L 1TO1

Fender, rear R 1TO1

Screw M 8X16

Nut M 8

Screw M 6x12 DIN 7500 BN 3326
Nut M 8 DIN 6926 8 Zinc

Shell Nut M5 8366220000

Screw M 5x16 ISO 7380-2 black Zn
Rivet slide-in PH4 D 6.5

5532113425353
N309503559
N321841093
5532113422263
N309578532
N311129524
N311212511
N532151834
N532151835
N309578009
5532113422283
5532113422293
N309503517
N311129501
N309578546
N532150290
N311101002
N309578566
N532151003

[ N
N 0 00O 00 NO = =2N-=2=22DNDNDN=22DN-2DN

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

~ N Y~~~ Y~ N N N N Y~ N N N N N N~~~



SECO

INDUSTRIES

Model: KUJ4A-22-0007
Group: KUJ16-22-0013 Grasscollector UJ 1TO1 2022 320L
.-, T F 23
b
5
7
20
13 22
3 ? f\.
17 I D ! 16 =
10 f-f‘;: ’ 315 12 7
19 =
.//-'.:.
4
11 21

b
=



SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

N DM DMNMNDN A A A A A aaaaaao
W N -20 0 00N~ WN -~ O

Name

Frame upper UJ 1to1

Tube, front 1to1

Tube, rear 1to1

Tube connecting

Handle compl. 9-1346-243
Reinforcement

Lever Dumping

Handle 0-8832-203

Screw M 6x10 DIN 7500 D

Screw M 5X16

Bolt M 5X25

Screw M 8X20 BN 1206

Stopper, round 25MMx1 3 MM 111039
Nut M 5 DIN 6926 Zinc

Screw M 8X25 KL 100 RIPP V Zinc
Nut M 8 DIN 6926 8 Zinc

Screw M 5x30 DIN 6921 RIPP
Shell Nut M5 8366220000

Grass box-spring Snapper

Grass box cover 9-7447-290 1TO1UJ
Grass bag 9-7432-229/320L 1TO1
Shield, grass-box 1to1

Grass box frame UJ 320 1 1TO1

Item code
S532974472833
S532074442383
S532074442393
S532074262143
N532151743
S532015408543
S532074202013
N532151744
N309578545
N309203539
N309203557
N309578535
N532151505
N311129524
N309503005
N532150290
N309578564
N311101002
S532097402233
N532151829
N532151741
S532085412133
S532986022353

Z
o

_\N.ba_\_\_\_\l\)l\)_\_\_\

—
N

. UOM

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

T T T e e T



SECO

INDUSTRIES

Model: KUJ4A-22-0007
Group: KUJ17-22-0005 Tunnel

" 5 wm M n
0 -
b ™ T
~ N2
6 i - ’
= 44w > 4
s 4
L i
-3
- b
- = o
e ]
I 1 )
26
<o | | 18 3
% \
1 )
2% 3 e
ad W — 9
&/
-l B
{
LU £ T
—n %
TP J .
pay © LY ¥
& - Y
L = = 3
5 @ : \
[ \'\ & ~
[ 1 T = =
En - =
7 gt 1
iy %
; y \ L
1 / & s,
13 b & “\
N \\
il |
14
15
— =5



SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

W W W NDNNDNDNDNDNDNDNDNDNNDNN=22D 2 A QO A a a a a aao
N = O © 0o NO O P WN-20 00O ~NO”OGP»WDN-~O0

Name

Reinforcement

Board compl. 1to1

Holder left UJ

Holder left UJ

Screw M 10X30

Nut M 10 DIN 6926 Zinc

Holder right UJ

Holder right UJ

Discharge tunnel UJ102

Spring

Screw M 5X16 Zinc

Nut M 5 DIN 6923 8 Zn toothed
Plate holder right

Plate holder left

Screw M 6x20 DIN 7500

Screw M8x25 DIN 6921 with teeth
Clip WSBH 1-0-1

Plug plate

Holder

Plug plate

Plug plate

Screw M 6x10 KL 100 RIPP Zinc
Screw M 6x10 DIN 7500 D
Microswitch MKH 12 D 13-S1
Switch cover

Screw M 5x12 DIN 7500D BN3326
Screw M 8X25 DIN 6921 8.8 Zinc
Nut M 8 DIN 6926 8 Zinc

Tow hitch

Control head 0-8060-201

Screw M 6X10

Edging with steel fibre 22-6784-1

Item code
S532113403233
S532974422483
S532974432523
S532913362033
N309503510
N311129523
S532974432513
S532913362043
S532974472723
S532097464993
N309019514
N311129532
S532913405713
S532913405723
N309578538
N309578555
N532150211
S532114302043
S532113408353
S532014417343
S532014417353
N309503579
N309578545
N345359004
S532085415813
N309578544
N309578011
N532150290
S532113402453
N532151790
N309503507
N273232022

Z
o

o_\_\_\So)_\_\l\)w_\_\_\_\_\wl\)o)_\_\l\)l\)_\_\_\_\.p.b_\_\_\_\

. UOM

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

~ N Y~ N~~~ Y~ Y~ N N N N N N N N N s N s s e e N N~



SECO

INDUSTRIES

Model:

KUJ4A-22-0007
Group: KUJ18-21-0008 Drive and brace control UJ
46— 43
n oA
245 e

63 70 2 54 59 55 71 30 72
LS

e

Q'\T-l A8

b.._




SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

A DA DD W WWWWWWWWWNDNDDNDDNDNDDNDDNDNDNDNDNDNDNDNDDN=22=22 A QA A A A A o
WN-=2 0 000N PP WN-0 000N, WN-0O©0ONOOOGO P WN-~O

Name

Case 0-9462-203

Latch

Switch holder

Travel lever UJ

Brake rod 0-8041-340 K46
Spring TLZ 250.150.0530 Zinc
Arm complete

Travel tie-rod K46

Foot pedal plastic 0-8051-202
Pedal cover 0-8832-234

Not used in this performance
Transmission K46 Tuff Torq
Screw

Plate holder left

Plate holder right

Gear-box holder K46/K62 UJ
Bypass rod 0-8045-251

Holder

Nut M 8 DIN 6926 8 Zinc
Spindle 3.2x25

Spindle 3.2x20

Lock ring 14

Screw M 5X16

Latch tie rod 0-8042-210 1to1
Nut M 5 DIN 6926 Zinc

Screw M 8x85

Washer 8.4

Washer 9 Zinc

Nut M 8

Washer 5.3

Reverse pedal UJ

Ring 16

Seat switch Delta 6440-04
Brake foot complete

Brake pedal UJ

Spherical pin 13 DIN 71803 C Zinc
Nut M8 DIN 6923 8 Zinc. toothed
Safety U-strap 13 DIN 71805 S Zin
Washer

Nut M 10

Plug,cruise control 0-8066-208
Parking lever 0-8066-206 1to1
Lever holder,cc.&brake 0-8066-207

Item code
N722643024
S532037322233
S532113402693
S532980442663
N532151364
N315231240
S532980364823
S532980422483
N532151568
N273151013
NKO00000000
N532991052
S532090164473
S532113408693
S532113408703
S532113412043
N532150724
S532113403913
N532150290
N311338517
N311338516
N311733004
N309203539
N532151747
N311129524
N309501573
N311210503
N311212517
N311120520
N311210501
S532980463483
N311733006
N000532079
S532980365403
S532980442653
N442073017
N311129520
N442073018
S532092208153
N311129502
N321841101
N443900160
N443900161

Z
o

RS N U U U © ) T NS U U W U G NG I N (O I | © IR N o ) B SO |\ [ G |\, IR G N & ) R [N U N (L U (SIS U U U U NG [N N U U UL U U U LN

. UOM

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

e e T T T T T T e e T T



SECO

INDUSTRIES

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82

Bushing 1625 KU

Washer 6.4

Screw M 5x25 DIN7991 10.9 Zinc
Screw M 5x12 DIN 7500D BN3326
Reset spring

Clip WSBH 1-0-1

Spring pin 5x22 1SO 8748

Lock ring E-75 3/4

Cover 0-8025-237

Key 0-9231-216

Nut M 6 DIN 6926

Screw M 6X20

Washer 17

Screw M8x45

Screw M 8X25 DIN 6921 8.8 Zinc
Ratchet holder

Label 0-8732-311

Nut M 5 DIN 6926 Zinc

Label 0-8732-208 Travel

Label 1-8732-363 Brake

Washer 16X22X1 DIN 988 L 07
Switch holder UJ

Neutral-switch cover

Screw M 4X8 D 7500 D
Microswitch MKH 12 D 13-S1
Screw M 6x10 DIN 7500 D

Screw M8X20

Nut M 8

Spindle 1.6x12

Nut M 8

Ball bushing 13 DIN71805B Zinc
Nut M6

Spring 0-9746-445

Wheel rear 20x10.00-8 Grassmaster
Wheel disc 7.001X8H2 OTR 202180
Tyre rear 20/10x8 Multi trac
Spacer

Washer

Screw M 8X20

N323721006
N311210502
N309578510
N309578544

$532097412053

N532150211
N315238058
N311732023
N532150915
N311726099
N311129525
N309503548
N311210507
N309503559
N309578011

5532113408683

N283292192
N311129524
N283293028
N283293029
N311219496

$532014402173
5532014412013

N309578507
N345359004
N309578545
N309503518
N311129501
N311338513
N311150503
N442073016
N311150504
N315231161
N532940165
N325111023
N274161024

$532195203503
$532092208363

N309543506

N ONDNDNDN=EUN-2L2 20O W ALAPNN-_2A A2 A N2 AN 22 aaaNOOadAaMNDDNDNDDDN-_2 22NN - -

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

~ Y~ Y~~~ Y~ Y~ N N N N N N N N N N N e N s s Y s s s e e N~~~



SECO

INDUSTRIES

Model: KUJ4A-22-0007

Group: KUJ20-22-0004

Mowing unit

gagyy 1y 11k} i I

= = -
s
21,22 STANDARD

o0 7 SROKEMWIDE/EBRET
772 MULCOVACHMULCHING/MULCHEN



SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

A DA DD W WWWWWWWWWNDNDDNDDNDNDDNDDNDNDNDNDNDNDNDNDDN=22=22 A QA A A A A o
WN-=2 0 000N PP WN-0 000N, WN-0O©0ONOOOGO P WN-~O

Name

Blades cover complete
Holder compl.

Pulley Compensa C-00237/2
Pulley spacer

Screw M 10X55

Nut M 10 DIN 6926 Zinc
Main board

Pulley 28 Z 9-3371-312
Pulley compl. 9-3325-234
Shaft

Shaft

Foot compl.

Pulley spacer

Pulley 9-3371-277

Flange

Flange

Shear Stud 0-9311-736 ( 100 PCs))
Washer

Screw 0-9011-283 M10 Left
Screw 0-9011-287 M10
Rotary blade left (102)
Rotary blade right (102)
Washer

Cutting wheel Etop 100-8,2
Washer

Washer

Label 0-8732-559 Noise 100 dB
Decal-safety 0-8730-510
Pulley cover 0-8547-206 102
WASHER

Two-sided toothed belt 1760
V-belt B 17x1425 Li BBT
Bearing 6205 2 RS C 661B
Nut M 10 DIN 6926 Zinc
Screw M 10X55

Screw M 10X60

Screw M 8X90

Nut M 8

Tongue 6E7x6x63

Key 6E7X6X28

Nut M 8 DIN 6926 8 Zinc
Screw M8X20

Cutting reinforcement

Item code
S532950472353
S532913424393
N532150784
S532094212013
N309203525
N311129523
S532985423963
N532150836
N532150165
S532038128033
S532038128023
S532914412013
S532094212013
N532150860
S532098212403
S532038523833
N532980077
S532092207493
N309599008
N309599017
S532050422103
S532050422113
S532092202133
N532940128
S$532092207273
S532092207533
N283292437
N283292121
N532151373
S532092212293
N272211006
N272731239
N324162099
N311129523
N309203525
N309503577
N309501567
N311150503
N311726086
N311726091
N532150290
N309503518
S532098203373

. UOM

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

e e T T T T T T e e T T



SECO

INDUSTRIES

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73

Cutting foot

Quick fastener 0-9026-246
Ring 10.78X2.62 NBR 70-SH
Nut M 12

Lock ring 25

Screw M 8X35

Nut M10 RIPP KL 10 BN 2798

Screw M10X25KL100 Ripp. V. DACROM

Screw M 6x80 with eye BN1006 Zinc
Nut M 6 DIN 6926

Spring 0-9746-460

Seating D7-201-802-010

Pin D7-201-711-010

Washer 9 Zinc

Nut M 12

Backstop

SCREW M 6X16 DIN 7500D BN 3326
Not used in this performance

Not used in this performance

Not used in this performance

Not used in this performance

Not used in this performance

Not used in this performance
Screw M 8x16 DIN 7500 D BN3326
Washer BN 806-40x16.3x2x3.1
Blade 102 Left - High-Lift

Blade 102 Right - High-Lift

Rotary blade

Rotary blade

Cutting unit UJ 102

5532014417363
N532150533
N273111057
N311120511
N311733014
N309503543
N311129522
N309578529
N309578523
N311129525
N315231193
N532150903
N532150904
N311212517
N311129505
$532114322063
N309578517
NKO00000000
NKO00000000
NKO00000000
NKO00000000
NKO00000000
NKO00000000
N309578520
N311219503
$532050422473
$532050422483
$532050422683
$532050422703
5532986018413

A O A A A NN~ 2 A aO aO a BRMNN_,CNNN2D 2 O NNNNN

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

~ Y~ Y~ N~~~ Y~ N N N N N N N N N N N N s s e N~~~



SECO

INDUSTRIES

Model:

KUJ4A-22-0007
Group: KUJ21-22-0002

Engine hood UJ 1TO1




SECO

INDUSTRIES

ID Name Item code No. UOM Price
1 Hood compl. 9-1849-486 1TO1 2022 N532151826 1 KS EUR /
2 Lights connection KS004137 1to1 N341271222 1 KS EUR /
3 Spring 0-9746-472 N315231203 1 KS EUR /
4 Screw M 10x25 DIN 6921 N309578554 4 KS EUR /
5 Clip WSBH 1-0-1 N532150211 3 KS EUR /
6 Safety bar S$532013102143 1 KS EUR /
7 Bumper design 1TO1 2022 UJ S532918452203 1 KS EUR /
8 Light, main KS004133 N341271220 2 KS EUR /
9 Arrestment ring KS004132 N341271221 2 KS EUR /
10 Hood grille, front 17TO1 RAL3001 N532151876 1 KS EUR /



SECO

INDUSTRIES

Model: KUJ4A-22-0007

Group: KUJ22-21-0003 Elmg.Clutch and pulleys Challenge

katalog 9-1996-569




SECO

INDUSTRIES

GD\ICDO'ILOOI\J—\E

W W W WNDNDNDNDDNDNDNDNDNDNDNDN=22 22 2 O A A a0
WN -2 0 000N PPWDN-~0O0©00~NOOG P~ WDN-~O

Name

Clutch stopper

Screw M 6X20

Nut M 6 DIN 6926
Elmag. clutch I-5217-38
Screw UNF 7/16"X3" 10.9 ZINK
Washer NL 11 glued Dacromet
Washer 10.5

Pulley Compensa C-00237/1
Cover C-00693 Compensa
Nut M 10 DIN 6926 Zinc
Tension pulley case

Screw M10X45 021319 Zinc
Washer 13

Travel-tension holder

Screw M 6x80 with eye BN1006 Zinc
Nut M 6

Spring 0-9746-497

Screw M 10x45

Bushing

Screw M 10X60

Pulley tensioning 9-3325-296
Bearing 6203 2 RS C 66 IB
Lock ring 40

Guide pulley holder

Screw M8X20

Bushing D20 L37

Screw M 8X65

Nut M 8

Not used in this performance
Not used in this performance
Nut M 8

V-belt VB 13x2620LI Optibelt
Bearing cover 0-8022-201

Item code
S532936362273
N309503548
N311129525
N532151196
N309579511
N311219516
N311210504
N532150824
N532151119
N311129523
S532094214533
N309019531
N311210505
S532913323073
N309578523
N311129513
N315231270
N309203544
S532094216023
N309503577
N532151361
N324162098
N311733079
S532113422033
N309503518
S532094214173
N309501536
N311150503
NKO00000000
NKO00000000
N311129501
N272731252
N532151639

No.

N = Ol = 2 N2 ND DA AaAaMNDDNDDN WA A A aiNDDNDCONWAaAE O aa NN -~

UOM
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

T e T e T T T e T ]



SECO

INDUSTRIES

Model:

Group:

KUJ4A-22-0007
KUJ23-21-0003
r/

Mowing unit no.2 UJ102/122



SECO

INDUSTRIES

ID Name Item code No. UOM Price
1 Belt cover 0-8547-274R UJ102 N532151848 1 KS EUR /
2 Belt cover 0-8547-273L UJ102/122 N532151847 1 KS EUR /
3 Seating D7-201-802-010 N532150903 10 KS EUR /
4 Pin D7-201-711-010 N532150904 10 KS EUR /



SECO

INDUSTRIES

Model:

Group:

KUJ4A-22-0007
KUJ25-22-0002

Fuel tank UJ




SECO

INDUSTRIES

ID Name Item code No. UOM Price
1 Fuel tank 0-2766-201 white/exh.UJ N232130026 1 KS EUR /
2 Tank holder UJ S532013422073 1 KS EUR /
3 HOLDER S532013425133 1 KS EUR /
4 Fuel tank Cap 9-2725-201 N321841017 1 KS EUR /
5 Fuel hose for NJ, AJ, UJ S532986018003 1 KS EUR /
6 Clip UM 5008 N000532058 2 KS EUR /
7 Screw M 6X20 N309503548 2 KS EUR /
8 Nut M 6 DIN 6926 N311129525 2 KS EUR /
9 Screw M 8x50 DIN 912 8.8 ZN N309503574 1 KS EUR /
10 NutM8 N311129501 1 KS EUR /
11 Rubber sleeve 28.5x2 N273121038 2 KS EUR /
12  Label 1-8732-371 Fuel level N283293071 1 KS EUR /
13  Clip WSBH 1-0-1 N532150211 2 KS EUR /
14  Washer 0-8530-609 N273192018 1 KS EUR /



SECO

INDUSTRIES

Model: KUJ4A-22-0007
Group: KTT46-13-0001 Tuff Torqg K46Al

KanAlAIY
Ser. Mo, AIYOROD001 - B0MIZ026
Rev, 11-22-2021

ACTUAL PARTS
MAY NOT APPEAR
AS SHOWN

Tr3]

L]
A 3
g
CUNTER CASE |
E WIFELTER 105
%29 UPGRALE KIT

Availabl oy
= L2085

PLATE WITH
Sa0A n

SHOULD . ——— _‘]

KAbAL Sl Kal

ST SMALL PIN (0281 ARD) Kit Includes.

WASHEER 1519 AR ND

TENTRE O TR0 REASSFMALY LU T s

| N5 @

(21m9 "l
o "
26 TT-3

12) #59

Al g ity om b sl

» 5
T o oRIENTATION
OF D5 COMPONENTS

PLATE WITH SMALLER 1D
SO ONTACT P fons

KAbAI Repair Kit
Kit Includes
20 | 4 g
L]

2200 - Seal Kit

Al s ey s b e

ANLE SHAFT
REPAIR KIT

Bolt Tightening Specs.
etqus

ME  16-18 b (20-24 Nm) e ey
MIG 3347l (45-64 N} Kir Includes.
20 &S i)

20 2
L] G

Availatde ouly
= kia 4208

T3
FLAT (4 ENFFOF REDUCTION SHAFT ot}
RO ALIGN WiTH AT OLIHE

KA6AL Case Kit

205 Kit Includes

Cames masd be ropbaced as 8 sel.

Page design & 2004-2017 by ARI Retwork Services, Inc.



SECO

INDUSTRIES

Name

Transmission K46 Tuff Torq

Fuel Tank TT 46 1A646024460
Connecting hose TT 46 1A646024201
Hose clamp 46 1A646024120
Valve flap 16872024250

Magnet 19216324360 TT K46
Lever BYPASS TT46 1A632029520
Cap 18770136300

Ring 35 K 46 22252000350

Gasket 18770134380

Body 16872024520

Oil Filter TT46 16872025220
Valve 1A646024752 TT

Spring 1A646024761 TT

Filter 1A646024790 TT

Hydraulic motor 168T2025090/7CC
Input shaft K 46 1A646025251
Ring 12 22272000120 TT

Bearing

Bearing KXH 1921632424

Fluid motor 168T72025080/10CC
Lock ring S15 19215425310

Brake disc 11Z 1A646025400
Bearing 6202 TT 46 16872025280
Assembly KXH 19216327051

Input shaft K46 18770125250
Pump bearing axial 19216399000
Stop plate A 19216327170

Stop plate 19216327180

Travel lever TT46 1A646089831
Board K46 AL

Spring pin 6x40 22351060040
Differential TT46 1A646031570
Diferential rim TT 46 1A646033520
Collar K46

Wheel TUFF TORQ

Axle Shaft TT46 short 1A646034111
Axle Shaft TT46 long 1A616034121
WASHER distance 19216334261
SEGMENT TT 46 19216834270
Seal 18770134280

Case TT 46 19216834350
Bushing 19.05 16872034240

Item code
N532991052
S000000070408
S000000070410
S000000070409
S000000070614
S000000070616
S000000070253
S000000070784
S000000070142
S000000070786
S000000070628
S000000070478
S000000070693
S000000070694
S000000070695
S000000070613
S000000070135
S000000070601
S000000070793
S000000070549
S000000070612
S000000070619
S000000070757
S000000070457
S000000070548
S000000071144
S000000070785
S000000070386
S000000070385
S000000070254
S000000070798
S000000070627
S000000071152
S000000070259
S000000070799
S000000070776
S000000070249
S000000070250
S000000070256
S000000070257
S000000070775
S000000070255
S000000070618

Z
o

[ N U |\ S N (UL UL UL U WS (U (UL UL N . (U (U U U UL WS (S (U (UL U UL WS (U (UL (U UL U WU (S (UL (UL UL UL (U U (I (I -

. UOM

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

e e T T T T T T e e T T



SECO

INDUSTRIES

75
76
79
83
84
85
86
87
91
200
201

Brake-shoe 1A646036121
Brake lever TT 46 1A646036160
Brake controller 1A646036200
Safety ring TT46 1A646025300
Pulley K46 1A646025333

Fan 1A 6460-83050

Washer K46 1A646083060
Ring Tt46

Seal TT 46 1A646024440
Sealing kit K46 1A646099141
Kit body+pump 1A6460995991

S000000070382
S000000070252
S000000070380
S000000070251
S000000070137
N532150376

S000000070141
S000000070134
S000000070260
S000000070797
S000000070890

U L (UL I (S UIL UL (UL I UL UL U §

KS
KS
KS
KS
KS
KS
KS
KS
KS
KS
KS

EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR
EUR

~ Y~ Y~ Y~ Y~~~ Y~~~ ~



